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LsGobéy Beomzol (39 1 x 9 18 x 19 13 ) godmEs
Partition Block (39 cmx 9 cmx 19 cm ) Test
@5033900l dmbsagdndo
Customer Data
Bodydol Gomeogbmds 2 - Tbsggeo Bodwmdol bmdgdo 0 390 /90 /190
Quantity of samples . ‘ Size of test samples , mm
A %bﬂ%Qéb Bgegagdo
" Test Results
Bodedols # ’
Sample ! z
2 nshonbage 30.03.2024 30.03.2024
est Day

60dwdol bBm3sbgds , my -~ . ; '
Sample age , day Gl ki i
398m30L babpGdmagmds , G
Duration of test , sec 27 30
Bodmdol bmdgdo , 90
Sample size , mm A/B 390 /90 390/90

H 190 190
60030l Gebs , 39
Concrete weight , kg e 2230
dogreedomo §mbs , 3a/8°
Doy wipht g 1255.06 1248.31
96003930 ©3GBI0BNIs , 36
Load of destruction , kN 19545 205
Loddzoeg 3mBdasty . R, 8p3s
Strength on compression , R , Mpa 501 5.26

©3U336s deme 3ol BsBvgsene od@zoags R = 5.14 8335

TN
Conclusion " Block average strength R =5.14 MPa
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CUSTOMER ! "daaan” DATE i 3/30/2024
CUSTOMER I mModmMsdmfing RAPOR NO : #3 [ 30.3.2024
ADRESS 1 ! mAbBy30, ddgsn bemmznblzgdal 3. 6 STANDARD '
ADRESS 2 2 RESERVE 1 :
BLOCK TYPE ! bodobEg demmgzo RESERVE 2 H
: RESERVE 3
T.no |[WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
mm mm mm g g/cm3 t1 2 day kN N/mm2
1 90 390 190 9300 1255.06 27.2.2024 30.3.2024 28+ 195.45 5.01
2 oo 390 190 9250 1248.31 27.2.2024 30.3.204 28+ 205.00 5.26
3
4
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 31
960 24.8
720 18.6
480 12.4
240 2 6.2
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Controlerer “.}/\lr’
\ W Renat Begishev




